
Prepared 
Exclusively for the

Alliance for PE Pipe

Overview

Background 
The American Recovery and Reinvestment Act (Recovery Act) provided roughly $4 billion for the Environmental Protection Agency's (EPA) 
Clean Water State Revolving Fund and roughly $2 billion for EPA's Drinking Water State Revolving Fund.  The State Revolving Funds are 
allocated by formula to states, which, in turn, provide low-interest loans to public water systems for water infrastructure improvements.  
These programs fund a wide variety of activities including construction or improvements to wastewater treatment plants, stormwater and 
sewer overflow control, water reuse and conservation projects, and the installation and replacement of drinking water treatment facilities.  In 
[...]
City of Albany Construct integrated natural wetlands that will treat effluent $14 500 000 $4 000 000
City of Astoria Eliminate discharge of untreated sewage to Youngs Bay $8 831 203 $4 000 000
Clackamas County Service Design and construct new collector sewers $12 800 100 $4 000 000
Central Oregon Irrigation D Contruct pipeline to replace an open canal $13 942 473 $4 000 000
Farmers Irrigation District Remove irrigation water from open ditches into pipe $35 000 000 $4 000 000
City of Millersburg Construct integrated natural wetlands that will treat effluent $14 500 000 $4 000 000

Clean Water:  http://www.deq.state.or.us/recovery/stimulusFunding.htm#Clean_Water_State_Revolving_Fund
Drinking Water: No link - updated information provided by state

Clean Water State Revolving Fund



Prepared
Exclusively for the

Alliance for PE Pipe

Pennsylvania

Entity Project Total Project Cost
South Creek TWP Collection and Treatment Facilities $4 427 810
Lower Milford TWP Limeport Sewerage Project $1 869 240
East Penn TWP Sanitary $3 809 800
Clairton City Pump Station and Sewer Line Project $2 089 100
Butler TWP Hashagen Extension and Upper Lehigh Interconnect $406 260
New Berlin MA Renovations and Expansion of the Wastewater Treatment $5 827 700
Port Matilda Boro Auth SR 220 Sewer Line Extension $1 172 085
South Annville TWP Auth Sewer Collection system $5 123 745
Bedford TWP MA Area 3Sanitary Sewer Extension $2 950 000
Washington TWP MA Pine Run Sewer Project $5 392 550
Greensboro Monongahla TWP JSA Cabbage Flats/Mapletown SS & WWTP Upgrade $6 006 183
Lewis TWP Wastewater Project $5 535 625

Eldred Twp (McKean Cty) - Wastewater 
Collection Project

Construction of small diameter low pressure sewers to serve 84 existing EDUs 
along State Rt 346, and Windfall, Smith, and Loop Rds. Wastewater will be 
conveyed to the Otto Twp WWTP for treatment. $1 520 000

Independence-Cross Creek Jt. Sewer 
Authority - Sanitary Sewer System

Construction Of A 236,000 Gpd Stp, Pump Station, And 90,000 Lf Of Gravity 
Sewers $16 119 000

East Franklin Twp - Sanitary Sewerage  
System

Construction Of 3 Stps , 4 Pump Stations, And 33,800 Lf Of Sewers To Serve 3 
Areas Of East Franklin Twp $10 535 000

Plymouth Twp - Sanitary Sewer Project
This project will utilize primarily new gravity sewer lines to convey sewage from 
existing homes to the existing conveyance systems already in place. $8 444 000

Clean Water State Revolving Fund

Plymouth Twp  Sanitary Sewer Project existing homes to the existing conveyance systems already in place. $8 444 000

Paint Twp - Sewer Extensions to Rummel 
and Pomroy's Corner

The project will consist of approximatley 40,000 lf of collection lines, which 
includes bothe gravity and force mains. The project also proposed one pump 
station to assist with the collection of the Pomroy's Corner area $5 150 000

Scott Twp SWA - Wastewater Collection 
System

Six pumping Stations, 157,810 feet of the combination of: force main pipe; 
gravity pipe line; and low pressure sewer pipe. There will be 1360 grinder pumps 
serving the system and they will owned and maintained by Scott. $11 000 000

Belfast Twp - Needmore Wastewater 
Treatment Facility and Collection System

The treatment facility will serve 80 EDUs and be designed for 100 EDU's for 
future population growth. Averate design flow = 100 EDUx 270 gpd/EDU = 
27,000 gpd. Treatment plant designed for 20,00 gpd. $2 000 000

Fairview Twp Sewer Authroity - Sanitary 
Subdivision Phase 2 Malfunctioning on-lot septic systems $565 000



Prepared
Exclusively for the

Alliance for PE Pipe

Pennsylvania

Pittsburgh WSA - Sanitary Sewer 
Improvement Projects - Phase 2

The project consists of the rehabilitation (Cured-in Place CIPP Lining) of 
approximately 3.0 miles of 8 inch diameter to 30 inch diameter sewer pipe; 
approximately 2,000 linear feet rehabiitation of large diameter public sewers 
utilizing gunite dry methods; open cut and improvements of approximately 6,700 
linear feet of 18 inch to 24 inch reinforced concrete sewer and televising and 
cleaning of 136 miles of sewer throughout the entire PWSA service $10 264 250

Allegheny Cty San Auth - Alcosan County: 
Capital Improvements Program 2009

Upgrade McKees Rocks pump station, install 5,300 lineal feet of 60" storm 
sewers to reroute the streams $11 775 000

New Buffalo Boro - Sanitary Sewer and 
WWTF Project

Project includes approximately 4,500 feet of sewer lines, one pump stsation, a 
20,000 GPD sequencing batch reactor sewage treatment facility, and an outfall 
structure to discharge to Buffalo Run approximately 400 feet from the 
Susquehanna River $800 000

Sugar Grove Area SA - Phase III Sewer Line 
Extension

Construction of over 78,000 LF of varying sizes pressure sewer, 125 grinder 
pump stations and two booster pumping stations. Upgrade two pumping stations 
and wastewater treatment plant. $3 164 750

Lehigh Cty Auth Flow Equalization Tank  at 
LCA Wastewater Treatment Plant

The Flow Equalization Tank (FET) has a capacity of 3 million gallons (MG). The 
FET project also consists of: the FET Influent Pump Station, the FET Mixing 
System, and an Odor Control System $6 000 000

Lackawanna River Basin Sewer Authority 
I d CSO I

Capacity upgrade of approximately 1,410 L.F. of existing LRBSA interceptor pipe 
from 10" to 18", reconstruction and improvements to an existing LRBSA 
combined sewer overflow manhole and separation of approximately 390 L.F. of 
combined sewer lines to eliminate stormwater inflow into the existing sewer 

$Interceptor and CSO Improvements system. $1 613 608
Munhall San Sewer MA - Sanitary Sewer 
Deficiency Program

Project consists of 14,133 lineal feet of sewer lining and 3,853 lineal feet of open 
cut repairs. Locating and raising 629 buried manholes. $7 109 000

Beaver Falls City - Sanitary Sewer 
Rehabilitation Cleaning ,televising , and lining 70,000 lineal feet of sewers. $6 000 000

Mountaintop Area Jt SA - Equalization Tank 
Project

The proposed project includes the construction of a 3 million gallon above 
ground glass lined metal eqaulization tank and piping improvements to increase 
the hydraulic capacity of the plant to 16mgd. $3 247 000

Ambridge Boro MA - Phase 2 Consent Order 
Projects

This project will upgrade the secondary treatment process. The existing trickling 
filter will be upgraded with new pumps and a new distribution arm, the media will 
also be replaced. Two new secondary clarifiers will also be added. $5 657 800



Prepared
Exclusively for the

Alliance for PE Pipe

Pennsylvania

Pleasantville Boro
The propsed upgraded STP will have a hydraulic design capacity of 400,000 gpd 
and a design organic loading of 600 lbs/day. $4 145 000

Sewickley Boro Headworks and dewatering facilities will be upgraded and expanded. $6 626 100
Wyoming Vly San Auth - Biological Nutrient 
Removal

Convert the existing wastewater treatment system to the MLE process for 
Nitrogen $15 525 000

Winslow Township - Village of Soldier

Reapplication - The proposed project consists of 22,935 linear feet of gravity 
sewer, 5,622 linear feet of sewer force main, 89 service connections, two (2) 
sewer lift stations, three (3) residential grinder pumps and all other associated 
appurtunances. $2 597 300

Bedford Twp MA
Elimination of approximately 194 privately owned on-lot sewage disposal 
systems. $9 415 000

Lancaster Area SA

The Letort Manor/Perth Hills sewer extension project consists of the construction 
of a new sanitary sewer system to service approximately 260 existing homes 
that Manor Township’s DEP approved 537 plan identified as being a needs area 
due to clusters of malfunctions and/or polluted well samples. $3 000 000

Lackawanna River Basin SA

LRBSA must comply with mandated Chesapeake Bay Nutrient Reduction 
Strategy. This project employs the chosen alternative of BNR treatment 
upgrades to acheive compliance with the mandate at the Throop WWTP. 
Project will also provide needed expansion of the Throop plant from 7.0 MGD to 
10 MGD. $16 238 376

Southern Delaware Cty Auth
The pump station has experienced elevated flows during rainfall events that 
could result in overflows from the system. $598 200
Th C Cl b P k l i i i ffl i l i ll

Potter Twp

The Country Club Park treatment plant is experiencing effluent violations as well 
as potentially facing structural failure. The Meadows Clinic treatment system is 
not adequately treating for nitrogen to protect the groundwater as well as 
creating a limitation on the Clinics bed count. $1 461 118

North East Boro SA

With the proposed project, the Site 1 Treatment Plant hydraulic capacity will 
remain at 2.1 MGD, however, the Site 1 organic capacity will be increased from 
18,760 lbs BOD/day to 21,000 lbs BOD/day. With the proposed project, the Site 
2 Treatment Plant hydraulic capacity will be increased from 2.1 MGD to 2.9 
MGD. The Site 2 organic capacity will also be increased from 4300 lbs BOD/day 
to 6000 lbs BOD/day. $17 985 000



Prepared
Exclusively for the

Alliance for PE Pipe

Pennsylvania

Derry Twp MA

The project includes approximately 200 feet of boring under four lanes of PA 
Route 422 to allow for the realignment of the sewer line to eliminate adverse 
hydraulic conditions. $1 463 900

Gratz Boro MA

The Gratz Borough Municipal Authority is currently under a Consent Order and 
Agreement with the Pennsylvania Department of Environmental Protection 
(PADEP) to construct a new wastewater treatment facility. The existing 
wastewater treatment facility is extremely organically overloaded $1 000 000

Lower Paxton Twp. Auth Dale Boro

Replacement of approximately 65,000 feet of sewer, rehab of approximately 
4,000 feet of sewer. Combined sewer separation project including approxametly 
27,000 lineal feet of new sanitary sewers ,elimination of all 8 combined sewer 
overflows, and conversion of the existing sewers into storm sewers. $16 630

Foxburg Sewage

The existing treatment plant has a capacity of 0.085 MGD and the proposed 
plant will have a capacity of 0.160 MGD. The plant has been sized for current 
and ACT 537 flow growth projections and current discharge limits into the 
Allegheny River. $5 700 000

Johnsonburg MA

The Phase 2 project (Wastewater Treatment Plant Renovations) will encompass 
the construction of raw sewage pump station and influent force main, 
pretreatment facilities, flow equalization tanks, activated sludge basin 
modifications, clarification tanks and associated facilities, chlorine contact tank, 
aerobic sludge digesters, existing control building alterations, plant control and 
monitoring system, and various additions/modifications to existing piping $2 200 000
Th ill b d i h h d k i l di h i ll i

Sinking Spring Boro

There will be upgrade improvements to the headworks including the installation 
of an influent mechanical fine screen, construction of a new third final clarifier 
including associated pumping and piping, and provision of additional reed beds. 
piping, and provision of additional reed beds. As well as retrofitting the existing 
sodium hypochlorite return activated sludge chlorination facilities to chemical 
(ferric chloride) addition facilities, in order to meet the new total Phosphorus limit 
imposed. $12 651 000



Prepared
Exclusively for the

Alliance for PE Pipe

Pennsylvania

Highspire Boro Auth

The plant is currently rated and permitted for 2.0 million gallons per day (mgd) 
and treats an average of 1.15 mgd. The proposed upgrades are designed for an 
average daily flow of 2.0 mgd and a peak hydraulic flow of 4.0 mgd. These 
upgrades must be completed by August 2010 in order for the plant to be in 
compliance with its total nitrogen and total phosphorous annual loading limits 
that are in effect in the WWTP's NPDES Permit. $5 500 000

Ford City Boro Sew Disp Auth

Sewer separation project consisting of the installation of 5,700 linear feet of 10 
inch and 15 inch diameter sewers, existing combined sewers will be utilized to 
convey storm water. $9 607 000

West Pittston Boro

The project will provide protection from flooding for up to the 25 year storm 
event. Approximately 16,000 lineal feet of sanitary sewage mains will be 
constructed to achieve the combined sewer separation. New sanitary sewer 
laterals will be installed in the streets and new manholes will be constructed. $1 570 000

Entity Project Amount Eligible*
Hawthorn Redbank MA Water System 1 $2 458 205
PA American Water Company Metering $2 125 000
Aqua PA Honesdale Water System IMP $1 419 525
Liverpool Municipal Authority Water System $969 823
Cooper Township MA 2009 Water Storage $2 208 000
Milford Boro MA Old Water Main Replacement $234 994

Drinking Water State Revolving Fund

p
South Wayne City WSA Water Improvements $1 152 500
Aqua PA Washington Park Water system $824 000
PA American Water Company Mount Pleasant $12 150 000
Montgomery WSA Well #2 Treatment System $1 100 000
Richlandtown Borough Arsenic Treatment $884 324
Buffalo TWP MA Water Treatment Plant $7 200 000

Southwestern Pa Wa

The project consists of the installation of approximately 6,700 linear feet of 12" 
water line, 8,900 linear feet of 8" water line, 1,700 linear feet of 6" water line, 250 
service connections, a 500,000-gallon prestressed concrete water storage tank, 
and associated fire hydrants, connections and restoration $2 521 900



Prepared
Exclusively for the

Alliance for PE Pipe

Pennsylvania

Westmoreland Cty Ma

The existing waterline will be replaced with the following: 7500 feet 20-inch 
ductile iron pipe on west Otterman street, 1000 feet of 12-inch PVC pipe on 
West Pittsburgh Street and 1500 feet 8-inch PVC pipe on Seminary Drive. $4 750 000

Ulster M A Membrane Water Treatment $3 206 250

Erie Cty Water Auth

The project will eliminate an area-wide water quality and quantity in both the 
Boro and the Township. About 735 people will be provided with safe and reliable 
Public Water Supply from EWW system. $5 449 990

Baden Boro Waterline Replacement $2 250 000
Monaca Boro Water System Improvement $4 500 000

Beaver Falls Ma

The proposed distribution work will help eliminate the line breaks and low 
pressures (less than 20psi) to the customers. Replacing and adding new meters 
to the distribution system will help with water loss which is greater than 20%. $9 167 940

Jackson Twp Water Auth (Cambria

The proposed project consist of construction of a 278,000 gallon water storage 
tank, a pump station and approximately 22000 linear feet of 6” and 8” diameter 
water main pipelines. The proposed project will serve 42 Residential Equivalent 
Dwelling Units $1 700 000

Hazelton City Auth

The overall project includes various water system improvements that will 
improve water quality, provide better fire protection, increase storage capacity, 
increase pumping output, increase reliability of water service and upgrade the 
SCADA communication system. $12 508 600

Lehigh County Auth Water Main Repl. $1 302 000
Project inculdes the construction of finished water booster station (Twin 
R i i ) 12 i h i i i (b R d l d h

Charleroi Boro Auth

Reservoir site), a 12 inch transmission main (between Rodgers lane and the 
pump station), an elevated storage tank (0.5 MG)and an interconnection with the 
North Charleroi Service District (looped sytetm to avoid "turnover problems when 
the school is closed). $4 800 000

Pine Grove Borough

The 11 wells are not working in an integrated system that can always supply 
enough water due to failure of controls, sensors and well pumps . Some wells 
need to be cleaned to restore yield and / or have pumps replaced. Water mains 
are leaking and losses range from 23 to 50 %. The concrete storage tank needs 
repair. $2 026 440

Redbank Valley Ma Intake Replacement $2 799 550
Broad Top City Water Auth Water Sy $3 100 000
Bedford Twp Ma Area 2 And 3 Water Sy $7 025 000



Prepared
Exclusively for the

Alliance for PE Pipe

Pennsylvania

Aqua Pa 2009 Ne Water Main Replacement $3 856 510
Schuylkill Cty Ma Dam Rehabilitation $4 717 500

Pittsburgh Water And Sewer Authorit